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50 TONNE TOUGHLIFT CYLINDER
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REVISION

5731
2

NV 00N oW

SERIAL NUMBERS PRODUCT NO. VERSION
ALL HDA5014TL 01
Q
ITEM NO.| PART NUMBER DESCRIPTION QTY. | SERVICE PARTS

1 HDA5014 50T CYLINDER 1

2 ADC050BC002 INTERMEDIATE PLATE 1 X

Q\_/ 3 ADCO050BCO001 BASE PLATE 1 X
4 FPCO10DNOO1 MALE STUD ELBOW 1
5 FPCO10YBOO1 STUD COUPLING 1
6 VFAOO6NVOOT LOWERING VALVE 1
]O 11 7 WACO016KDO0OO01 DOWTY WASHER 2
8 FPCO10NBOO1 REDUCER 1
9 FPCO04DNOO1 COMPRESSION ELBOW 1
10 WACO007HDOOO | 1/4" BSP SELF CENTERING BONDED WASHER 1
11 FASO006GJ0O10 1/4" BSP HEX HEAD BLANKING PLUG 1

v 12 BLCO12MD020 MT2 X 20mm, HggégngET CAP HEAD 12
13 FPC006QB002 6MM BANJO 1
% 14 VRAOOTAF002 RELIEF VALVE 1
15 FPCO10FZ003 ELBOW FITTING 1
% 16 HF16 ELBOW, 3/8" NPT FEMALE TO 3/8" NPT MALE 1
/ NOTE:
)- - ALL PARTS ARE AVAILABLE TO BE ORDERED AS SPARE PARTS, UNLESS MARKED WITH X
3

LA

JO

- FOR FURTHER DETAILS ON HDA5014, PLEASE REFER TO HDA5014 EVD

TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.

IMPORTANT

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE

PRODUCT SERIAL NUMBER - FROM THE LABEL




SERIAL NUMBERS PRODUCT NO. VERSION
HiForee 01
50T CYLINDER ALL HDAS5014
®\© ITEMNO.|  PART NUMBER DESCRIPTION QTY. SERVICE PARTS
- 1 [TLS50 SADDLE ASSEMBLY 1
2 |ADCO50PAQO] ADAPTOR 1
3 |SRCO79WJ0OT STOP RING 1
4 |SSCO95EA001 SEAL RETAINER 1
5 |PRCO95VPOO] PISTON 1 X
6 |CBCO95AP002 CYLINDER 1 X
7 |SEC095GA00! PISTON SEAL 1 v
8  |SEC079GE001 ROD SEAL 1 v
9 |SECO95RA001 O-RING 1 v
10 [SEC095BA001 BACK UP RING 1 v
11 SECO79XEO00] WIPER 1 v

SHT 1 OF
1 SHTS

REVISION

@\% NOTE:
- ALL PARTS ARE AVAILABLE TO BE ORDERED AS SPARE PARTS, UNLESS MARKED WITH X

16— - ALL PARTS MARKED WITH v ARE AVAILABLE SERVICEABLE PARTS FOUND IN:
I )ﬂ) SERVICE KIT HDAS50TLSKO1
[IMPORTANT
WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
@ PRODUCT SERIAL NUMBER - FROM THE LABEL
. I TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.
www.hi-force.com




. . SERIAL NUMBERS PRODUCT NO. VERSION
HI:IDE"AEQ TooLs TLOSOAT TROLLY ASSEMBLY FROM BQ5679 TLOSOAT 01 SHT 1 OF

3 SHTS
ITEM NO. PART NUMBER DESCRIPTION Qry. SERVICE PARTS REVISION
1 VFAQ03BH006 AIR PENDANT ASSEMBLY 1
2 FPCO12DS001 ELBOW 2 |
3 BLCO08KD020 SOCKET CAP HD SCREW 4 5731
4 WAC008BB000 M8 ZINC PLATED SPRING WASHER 4 3
5 WACO008AB00O M8 PLAIN WASHER 4
6 AM3 AR MOTOR 1 4
AM3 MOTOR 1 5
AM3-M AIR MOTOR MUFFLER 1
AM3-MR AIR MOTOR MUFFLER REDUCER 1 6
AM3-K AM3 SERVICE KIT 1 v 7
7 SFS300HCO01 FRAME WELD ASSY 1 X 8
=iy 8 SFCO60RA001 UPPER PIN 2
0 ¢ :ﬂ!"} ® 9 SFC040RA007 2 9
“““"‘\ \“\U 10 [sFcisosoon 50T PIVOT PLATE 2 10
= n NUC024LS001 NUT 4
12 FPCO13PCO01 12" BSPT HEX SOCKET PLUG 1 v 1
13 PCC025AJ001 STUB AXLE 2 12
4 FPCO10UMOO01 TEE 1 13
15 VFA003CS002 SHUTTLE VALVE 1
16 FPCOO3NCO01 NIPPLE 2 14
7 FPCO10DS001 CONNECTOR 3 15
18 FFCO10RKO01 SILENCER 1
19 VFA013CD002 PILOT OPERATED VALVE 1 16
20 FPCO10ANOO3 ADAPTOR 1 17
21 VFCO10BNOOT MANIFOLD BLOCK 1 18
22 FPCO10DMO01 STUD ELBOW (AIR) 5
23 BLC006JC040 SOCKET CAP HD SCREW 2 19
24 FPCO12WS001 STUD 3/8 BSP TO 12MM PUSH 1 20
25 MCCO00APOO1 POLYURETHANE TUBE BLACK 6 X 4 MM 1
26 FPCO03ACO01 SOCKET 2
27 HG160T AIR PRESSURE GAUGE 1
28 NUC006JC000 NYLOK NUT 8
29 WACO06AFO00 M6 ZINC WASHER 12
30 MCCO00AF005 FILTER/REGULATOR/LUBRICATOR UNIT 1
MCCO00AF005 FILTER/REGULATOR/LUBRICATOR UNIT 1
MCCO00AF005-FE FILTER ELEMENT 1 v
31 BLCO06JH025 BUTTON HEAD SCREW 6
32 NUC020PC000 NYLOK NUT 2
33 WAC020AB000 M20 PL WASHER 2
34 WAC024AB000 PLAIN WASHER 8
35 BSCO25WV001 WHEEL 300mm 2
36 BLCO21YT010 SIGHT GLASS HGF.13 BLACK OIL LEVEL INDICATOR 2

IMPORTANT
WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL

. TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.
www.hi-force.com (@) &) @) () () (%)




SERIAL NUMBERS PRODUCT NO. VERSION

ﬁ;:ﬁgx:gg TOUGHLIFT JACKING SYSTEM ALL TLASO14 01 i) o
ojojoyOloJ0 oo
NOTE:

- 5731
’ - ALL PARTS ARE AVAILABLE TO BE ORDERED AS SPARE PARTS 2

- FOR FURTHER DETAILS ON TLO50AT, PLEASE REFER TO TLOSOAT EVD

3
4
5
- FOR FURTHER DETAILS ON HDAS5014TL, PLEASE REFER TO HDASO14TL EVD 6
7
8
9

ITEM NO. PART NUMBER DESCRIPTION Qry. B
1 |AANOOOHPOOS SAFETY NAME PLATE ]
2 |SFC252HE002 TLO50A TOP COVER ] 1
3 |AANOOOHPOOS AIR REGULATOR PLATE ] 15
4 |BLCOO5HDO10 SOCKET CAP HD SCREW 6 16
5  |WAC005BC0O0!1 SPRING WASHER 6 17
6 |AANOOOHPOO4 50 TON NAME PLATE ] 18
7 |AANOOOHP0O5 50 TON BACK NAME PLATE ] 19
8  |TLO50AT TLO5S0AT TROLLY ASSEMBLY 1 20
9 |[BLCO12MDO30 M12 X 30MM BOLT 4
10 |WACO12BBO0O M12 SPRING WASHER 4
11 |AANOOOHP0O7 LIFTING POSITION PLATE 2
12 |HDA5014TL 50 TONNE TOUGHLIFT CYLINDER| 1

IMPORTANT

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.

www.hi-force.com




Hi-Force

HYDRAULIC TOOLS

TLOSOAT TROLLY ASSEMBLY

www.hi-force.com

SERIAL NUMBERS PRODUCT NO. VERSION
FROM BQb5679 TLOSOAT 01
ITEM NO. PART NUMBER DESCRIPTION QrY. SERVICE PARTS
37 HLS038TS002 HANDLE ASSEMBLY 1
38 FLCO02RZ001 BRAKE CABLE 2
39 09GRP2973 BRAKE CABLE FERRULE 4
40 09MFF7896 WIRE END COVER 2
41 WACO006AS002 CLAMP WASHER 2
42 HLCO10PMOO1 RELEASE HANDLE 1
43 PCCO010AJO001 RELEASE ROD 1
44 PCCO12AHO001 CABLE CLAMP 1
45 WACO10AB000 M10 ZINC PLATED FLAT WASHER 2
46 BLCO10LDO16 SOCKET CAP HD SCREW 2
47 PCCO19FHO01 LATCH PIN 2
48 SFCO35RA001 LATCH SLEEVE 2
49 SPC009CCO001 SPRING 2
50 NUC027QB001 THIN NUT 2
51 SFSO60FCO01 HANDLE BRACKET W/ASSY 2
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3
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IMPORTANT

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE

PRODUCT SERIAL NUMBER - FROM THE LABEL

TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.




-> ®
Hi-Force
HYDRAULIC TOOLS

TLOSOAT TROLLY ASSEMBLY

www.hi-force.com

SERIAL NUMBERS PRODUCT NO. VERSION
FROM BQ5679 TLOSOAT 01
ITEM NO. PART NUMBER DESCRIPTION QTY. SERVICE PARTS

52 HOCO006AB003 HP HOSE 2
53 FPCO06DROO01 SWIVEL ELBOW 1
54 VFC000CDO003 4/2 VALVE 1
55 VFCO10RD009 SUB PLATE 1
56 FPCO02PNOO1 PLUG 3
57 PMCO14CF002 PUMP HEART 1

PMCO014CF002 PUMP HEART 1

KKPO1-100-K PMCO14CF002 SERVICE KIT 1 \/
58 BLC006JHO16 BUTTON HEAD SCREW 10
59 WACO06EBO0O M6 WASHER 10
60 TACO008BS004 SUB PLATE 1
61 FPCO06DB001 FITTING 1
62 SEC002KTO14 PUMP GASKET 1 \/
63 NUCO020LB00O LOCK NUT 1
64 TACO00PA0O7 SUCTION PIPE 1
65 TACO00PP0OO3 RETURN PIPE 2
66 DCSF00328 DOUBLE SIDED MAGNET 1
67 FPCO06YNOO1 MALE CONNECTOR 1/4" NPT x 10mm 1
68 FPCO10DNOO1 MALE STUD ELBOW 1
69 WACO008KD000 DOWTY WASHER 8
70 BLC008KDO16 SOCKET CAP HD SCREW 8
71 SEC002KT008 TANK GASKET 1 \/
72 FPC020AMO03 EXTENSION TUBE 1
73 FPC020AMO02 BARREL 1
74 BPC020SP001 FILLER 1
75 SECO01KT004 GASKET 1

-NOTE:
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REVISION

1
5731
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7
8
9
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14
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20

- ALL PARTS ARE AVAILABLE TO BE ORDERED AS SPARE PARTS, UNLESS MARKED WITH X

- ALL PARTS MARKED WITH v ARE AVAILABLE SERVICEABLE PARTS FOUND IN:

SERVICE KIT TLA50SKO1

IMPORTANT

PRODUCT SERIAL NUMBER - FROM THE LABEL

TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
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